



TEST REPORT

Test order / Report No. BVIPL / CONCRETE BLOCKS : BL/1396/9/2023
 Date of Receipt : 15-09-2023

Date : 19-09-2023

Page : 1

ULR-TC600623100016683F

KBR CONCRETE PRODUCTS
 52/L, 42/P-17, RAMASANDRA VILLAGE, JIGANI HOBLI ULMANGALA
 POST, ANEKAL TALUQ, BANGLORE - 560 083

MECHANICAL TESTING
 Building Materials

TEST REPORT ON CONCRETE BLOCKS

Source of sample : Samples Supplied by the Customer
 No of Samples Tested : 18(Eighteen)
 Customers Reference : Letter dated 15.09.2023
 Project # : Cliff Infrastructure Bangalore, Karnataka
 Type of Block # : Solid
 Condition of Samples : Satisfactory
 Period of Test : 17-09-2023 to 18-09-2023
 Test Method : IS:2185 (Part-I)-2005 (Reaffirmed 2020)

COMPRESSIVE STRENGTH :

Sl.No	UIN	Identification#	Measured Dimension (mm)	Compressive Strength (Expressed over gross area) (N/mm ²)	Minimum Compressive Strength as per IS:2185 (Part-I)-2005	
					Individual	Avg. of 8 samples
1	23040074	4"	401x100x198	9.6	For Grade C(5.0)- 4.0 N/mm ² For Grade C(4.0)- 3.2 N/mm ²	For Grade C(5.0)- 5.0 N/mm ² For Grade C(4.0)- 4.0 N/mm ²
2	23040074	4"	400x100x199	8.7		
3	23040074	4"	400x100x200	9.5		
4	23040074	4"	400x100x199	10.2		
5	23040074	4"	401x100x200	9.2		
6	23040074	4"	400x100x200	10.5		
7	23040074	6"	402x150x198	6.7		
8	23040074	6"	401x150x200	7.2		
9	23040074	6"	401x149x200	7.6		
10	23040074	6"	400x150x200	7.1		
11	23040074	6"	400x150x200	7.7		
12	23040074	6"	400x150x199	6.9		
13	23040074	8"	400x200x200	7.8		
14	23040074	8"	401x200x200	7.5		
15	23040074	8"	400x200x200	8.2		
16	23040074	8"	400x199x200	8.7		
17	23040074	8"	400x200x200	8.0		
18	23040074	8"	401x200x200	7.4		

As furnished by the customer

- Note :**
1. The Results relate only to the samples tested
 2. Report shall not be reproduced, except in full, without the written approval of the lab.
 3. Any correction invalidates this report.

for **BUREAU VERITAS (INDIA) PRIVATE LIMITED**
 Construction Services Laboratory

S. Umesh
 19/09/2023
UMESHA. S
 Technical Manager



*Indicates information supplied by the customer for which the laboratory has no control. Sampling not done by laboratory, results relate to the sample. The contents of the report shall not be reproduced either in full or in part without prior written consent of the issuing authority. All services are rendered in accordance with Bureau Veritas General conditions of service. Kindly refer to the T&C at www.bureauveritas.co.in - General Terms & Conditions - General terms & Conditions-BVIL. Regd. Office: 72, Business Park, Ground Floor, Marol Industrial Area, MIDC, Cross Road 'C', Andheri (East), Mumbai - 400 093, INDIA • www.bureauveritas.com